

### CONO PARA SEÑALIZACIÓN CON REFLEJANTE

- Fabricados 100% de PVC Flexible
- Hechos de una sola pieza para evitar que se partan o desprendan en caso de impacto.
- Resistentes a la deformación y a los rayos UV
- Soportan cambios climáticos.
- La base cuenta con 8 puntos de apoyo.
- Reflejante de 8.5cm de alta calidad para mayor visibilidad.



<b>Clave: HC3004</b>
Base: 37 x 37 cm
Peso: 3.7 kg
Altura: 90 cm
Mínimo: 1

<b>Clave: HC3002</b>
Base: 36.5 x 36.5 cm
Peso: 2.05 kg
Altura: 70 cm
Mínimo: 1

<b>Clave: HC3001</b>
Base: 27 x 27 cm
Peso: 1.05 kg
Altura: 45 cm
Mínimo: 1

#### GARANTÍA

Este producto está garantizado contra defectos de fabricación y origen por un periodo de 1 año a partir de la fecha de adquisición por el usuario final. Esta garantía es válida siempre y cuando el producto sea usado en condiciones normales y para lo que fue diseñado: NO CUBRE desgaste natural por uso, variaciones de voltaje, exceso de capacidades, omisión de instrucciones de uso y/o modificaciones de cualquier tipo. Para ser válida la garantía es necesario que presente el producto y su comprobante de compra (factura o ticket impreso) donde fue adquirido el producto o directamente a Herramientas Importadas Monterrey, S.A. de C.V. El producto será enviado al Centro de Servicio y sometido a valoración, el envío hasta el Centro de Servicio deberá ser cubierto por el usuario. Una vez que el producto sea reparado o se apruebe la reposición, éste será enviado al domicilio que nos indique y el costo del envío será cubierto por Herramientas Importadas Monterrey, Centro de Atención Tel. (81) 8374-8812. Más información y detalles en la página [www.dogotuls.com](http://www.dogotuls.com) en el apartado de garantía.

# SGS

Material and Engineering Laboratory-Taichung

### TEST REPORT



REPORT NO. 00937A  
PAGE NO. 1 OF 2  
DATE Apr. 13, 2018

Applicant **CONFIDENTIAL**  
Product Description PVC TRAFFIC CONE  
Product Type **HC3001, HC3002, HC3004**  
Product Color ORANGE  
Product Submitted By **CONFIDENTIAL**  
Received Date Mar. 21, 2018  
Tested Date Mar. 21, 2018~Apr. 13, 2018  
Remark The information mentioned in the above section is provided by Client  
(Exclude Date of Sample Received and Date of Testing)

Test Result :

Test Item	Test Method	Result
Hardness (Shore Type A/1 Sec)	ASTM D2240-15	79
Tensile strength (kgf/cm <sup>2</sup> )	ASTM D638-14	147
Elongation (%)	ASTM D638-14	351
Gravity	ASTM D792-13 Method A	1.29
Brittleness Temperature of Plastics and Elastomers by Impact	ASTM D746-14 (Type I, Procedure A)	(-20°C, 30min.) 10 of specimens tested and 0 failures
		(-30°C, 30min.) 10 of specimens tested and 0 failures
		(-40°C, 30min.) 10 of specimens tested And 10 failures
UV Exposure Test (168h) - Color measure (ΔE)	ASTM G154-16	1.96

----- 1 -----

The required specification(s) offered in this test report is/are for reference only.  
The conformity judgment is at the Applicant's final verdict.

  
Signed for and on behalf of  
SGS TAIWAN Ltd.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/TermsandConditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/TermsandConditions/Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

SGS Taiwan Ltd. No. 8, 14th Rd. Taichung Industrial Park, Taichung 40755, Taiwan / 40755 台中市台中工業區14路9號  
台湾檢驗科技股份有限公司 t (886-4) 2359-1515 f (886-4) 2359-2557 www.sgs.tw

Member of SGS Group

SGS TAIWAN 4104

TWC3624716



# SGS

Material and Engineering Laboratory-Taichung

### TEST REPORT



REPORT NO. 00937A  
PAGE NO. 2 OF 2  
DATE Apr. 13, 2018

Test Result :

Test Item	Unit	Method	MDL	Result
Total Lead (Pb)	mg/kg	With reference to CPSC-CH-E1002-08.3 (2012) , Analysis was performed by ICP-AES.	2	n.d.
Soluble Arsenic (As)	mg/kg	With reference to ASTM F963(2017)Clause8.3 , Analysis was performed by ICP-AES.	2.5	n.d.
Soluble Barium (Ba)	mg/kg		10	n.d.
Soluble Cadmium (Cd)	mg/kg		5	n.d.
Soluble Chromium (Cr)	mg/kg		5	n.d.
Soluble Mercury (Hg)	mg/kg		5	n.d.
Soluble Lead (Pb)	mg/kg		5	n.d.
Soluble Antimony (Sb)	mg/kg		5	n.d.
Soluble Selenium (Se)	mg/kg		5	n.d.

Note : 1. Weather test Condition : ASTM G154-16 (Cycle 1)

Lamp : UVA-340

Typical Irradiance : 0.89W/m<sup>2</sup>/nm

Exposure Cycle : 8 h UV at 60 (± 3) °C Black Panel Temperature

4 h Condensation at 50 (± 3) °C Black Panel Temperature

2. Color measure in accordance with ASTM D2244-14
3. Brittleness Temperature of Plastics and Elastomers by Impact are subcontracted to SGS M&E TPE Laboratory-Taiwan.
4. Heavy metal and Total lead test are subcontracted to SGS Central Chemical Laboratory-Taipei.
5. mg/kg = ppm ; 0.1 wt% = 1000 ppm ; MDL = Method Detection Limit ;  
n.d. = Not Detected = below MDL
6. This Test Report is an additional original report of TV-18-00937. Issued date : Apr. 13, 2018.

----- oOo -----

The required specification(s) offered in this test report is/are for reference only.  
The conformity judgment is at the Applicant's final verdict.

  
Signed for and on behalf of:  
SGS TAIWAN Ltd.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at: <http://www.sgs.com/en/Terms-and-Conditions/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

SGS Taiwan Ltd. | No. 9, 14th Rd. Taichung Industrial Park, Taichung 40755, Taiwan / 40755 台中市台中工業區14路9號  
台湾檢驗科技股份有限公司 | t (886-4) 2359-1515 f (886-4) 2359-2557 www.sgs.tw

Member of SGS Group

TWC3624715

4004